Forrnee & §.2 10-70

27

MAS texr Fropanve. BILP 100
SPee# 294762 v 3043601

GO D DD e

o

1A

8A

10
11
11A
12
13

14
14A
15
16

17
18

M17856G1
M21838-1

M13980
M18165
M20133
M17473G1
M17473G3
M16741-18
Mi8164
M21835
M20918-1
MZ1832-1
M11523-38
M21586
M17486-2
RCI1-3

NTC-1
M18102
M11084-39
M11084-38
M16534
MZ21836
M11084-27

M18G39
M21840
M21834
RF3-2SS

BLPAcoA

Burner Head Assembly
Burner Head Assembly
Deleted
Plug, Pipe, 1/4 in.
Connector, Male
Elbow
Nozzle Assembly
Nozzle Assembly
Retaining Ring
Adaptor, Nozzle
Adaptor, Nozzle
Shield, Pilot Burner
Assy, Shield Pilot
Screw, Hex Hd. .,
Spacer
Burner, Pilot
. Screw, Rd. Hd..
Deleted
Nut, Torque Lock,

Bracket, Pilot Mounting

Screw, Hex Id. .

Screw, Hex Hd.,

Rody, Burner

Body, Burner

Screw, Hex Hd..
Self-tapping

Head, Rear

Head, Rear

Baffle Plate, Nozzle

Screw, Rd. H¢

L774G 2_

Quantity per Model

LP-100 LP-200
i -
- 1
i 1
1 -
- 1
1 -
- 1
1 1
i -
- 1
1 -
- 1
1 1
2 -
1 1
2 2
2 2
1 1
3 -
- 3
1 -
- 1
4 3
1
- 1
- 1

1




/nﬁfl’er Proﬂﬂue, BLP 100 v BLP Zo04

wure ¢ | Part Quantily Per Model
Index No.| Number Part Name or Description BLP-100 |BLP-200A
15 NPC-4C* Nut, Plain Hex, 1/4-20 ..o onvoomee o 2 2
16 M8506 Motor, 7-3/32 in. Overall Length - ..o oo e 1 -
M18552-1 P T T 4. 1
17 M5721 Motor, 6-21/32 in. Length (Alternate for MB506) . . . - 1 -
18 M15602 Dust Cap {Used with MAB506 Motor) - - - - - - e e oo s -] { -
1BA M17778 Dust Cap (Used with M5T21 Motor) ... - - - - ve 1
- M}2461-13 Serew, Hex Hd., §-32x 1,4 in. {Dust Cap-Motor} - - - 2 .
18 M 16646 Bracket, Motor SUpport -+« s s oo a s m s i -
- M16645 Brackel, MOLOr SUPPOTL -« « - - oo v oo s o m o - 1
- M11084-27* Screw, Self-tapping, Hex Hd.. 10-12 x 1,2 in,
(Bracket to Base and Lower Shell} - -« vcve--- - [ [
i9A M12650-1 CAPACILOE  + - v o mmrr e e - 1
19B M12651 Clamp, Tinnerman {Capacitor) - .- .-~ - 1
- M11084-27* Serew. Scli-tapping, Hex Hd., 10-12 x 1/2 in.
(ClAMpP/SUPPOrt) « -« o - nmrese e - 1
20 1000576 Grommel (Motor Leads in Bracket} - ...« crv - 1 -
- 1000577 Grommet (Motor Leads in Bracket) - . .- «c-ee - - 2
21 1000576 Grommet (Motor Leads in Base/Lower Shell) -« - 2 2
22 M15561G2 Sail Switeh Assembly -« 2 vt 1 1
23 M15560 . SAIL e e e e e e s 1 1
- RC-00-2C . Serew, Rd. Hd., 4-40 x 1/4 in. (Sail to Switch) . - 2 2
- NLC-00C . Nut, Flexloc, 4-40 (8ailto Switch) « « v - o 0 -2 s e e 2 2
24 M18154 L MICTrO-=SWILCH « s s s e s v oo mn s 1 1
- RCi1-7C . Screw, Rd. Hd., 6-32x 7/8 in. (Switch-Bracket) | 2 2
- NTC-1C . Nut, Torque Lock, 6-32 .- --c - 2 2
25 M15558 . Bracket, Micro-switch - ... e 1 1
- M11084-27* Screw, Self-tapping, No. 10-12x 1/2 in. (8ail
Switch-Lower Shell) -« v-evc e - e ] 2 2
- M13942-2 Connector {Wire Nut}{Micro-switch to Gas valve) .- 1 1
- M18588G1 Relay and Bracket Assembly .+« --eoemereer e o - 1
254 |M12462-6 o REIAY - e e v onen e s - 1
RC2-2C . Serew, Rd. Hd., 8-32x 1/4 in. {Relay-Bracket} - - 2
WL1-2 . Lock Washer, Internal Tooth, No. § .- - 2
25B M11852 . Bracket, Relay - - - - -« eeeo--mem s - 1
M11084-27* Screw, Self-tapping, No. 10-12x 1/2 in. {Relay-
Lower Shell) + s eeveer v omme oo - 1
M9I900G54 Wire, Black (Relay-Lin@) « - -xvevnv-ooecr e - 1
M9900G81 Wire, Blue (Relay-Capacitor) - - - -« - ov oo - 1
28 M16588A LOwer SHEll « v - v v o amnmm oo 1 -
MIBS63A Lower SHell . v v vmen oo - 1
27 M10813G37 Extension, Cord Assembly {Service) - » - -« -« - 1 1
- M13942-4 Connector, Cord Assembly (Wire Nut} - - - -« -« 2 2
28 M11954 Bushing, Strain Relief - - -coomeevmnnmne e 1 1
29 M19837-1 Hose Line Assembly, 1000 .« s ooverren-on- 1 -
M19844 Hose Line Assembly, 10foot -« oo v mmmeee e - i
- M17507G1 Gas Regulator Assembly - .- v 1 -
M18588G1 Gas Regulator Assembly -« -0 - om ot - i
30 M17489 . Regulatar, Gas « - ---eeesamen ot 1 -
M18588 . Regulator, Gas . .« --ecesnec e m o - 1
31 M18328 . Valve, Excess FIOW - --cccvormvoomnmeene 1 1
31A M18171 . Bushing, Reducer - .-« - v - 1
32 M17506 Fuel Line (Pilot) « - crerrre o smsnes oo 1 -
M18543 Fuel Line {Pilot) - -« oo m s - 1
32A M5772 Connector, Male - - -« oo 1 1
32B M20341 AdBptOr  « <o v oo v e 1 i
32C M20342 Filter. Pilot LINE + v oo nvmmme oo om e 1 1
32D M18176 Connector, HEX - -« -« ---eeromr o mes s 1 -
a3 M18177G1 Fuel Line {Valve-Burner) « . - - - -~ - 1 -
M18546G2 Fuel Line (Valve-Burner) - - -« v v oo ooomre - 1
34 M17485 Thermocouple {Baso KI15DS-30) - - - - - v o vme oo 1 1
35 MI18161G1A BASE -« s e e v n e 1 -
M18568G1A BASE - « v o o m e s - 1
M6B572 Plug, Button . . . oo vvioenion e 2 2
354 M18198 Coupling, Reducing {Fuel Line-Connector) . ... ... 1 1
38 M17502 Conneclor (Fuel Line-Valve and Fittings Assembly) 1 1
31 M17491 Plug, Hex Hd. ..o ooneno om0 1 1
38 M17812 R 1 1
39 REF Valve and Fittings Assembly (See Figure ) I 1 i
40 MI1B6599A Frame, SUPpoOrt . .. v ss oo s s s o et s 2 2
41 M12345-34 Serew, Oval hd., 10-24x 2 in. (Base-Handle/Frame) 6 4
42 RPC3-10C Screw, Rd, hd., 10-24 X 1-1/4 in. (Base-Frame) . .. 2 1
43 WP-3C washer, Flat, No. 10 .. ... cvvcme e roocrs 2 4
44 NTC-3C Nut, Torgque Lock, 10-24 {Base-Handle/Frame) . ... 8 ]
45 M18160A Plate, Base BOUOm . .ow. oo 2 2
- RC3-4C Screw, Rd. hd., No. 10-24x 1/4in. . ..o 4 4
- WpP-3C Washer, Flat, No. 10 ... .oennnonmeree 4 4
- NTC-3C Nut, Torque Lock, No. 10-24 .. o v 4 4
46 M181064 Trim, PIAStIC <« - cesoecna e 1 1
- MIB00GB4 wire, Red (Service Cord-Microswitch) .. .. ... .. 1 -
- MS9s0GA2 wire, White (Service Cord-Microswitch) .. .. .. . - 1
- MAG00GES Wire, Blue (Microswitch-Gas valvel . .... .. - 1 1




/VMS ter PVOPHA/e/ ./Mﬂc/el BLP 100 ~ L’?Z P 2004

Index No. Number Part Name or Description BLP-100 | BLP-200A
1 M21869G1A Upper Shell Assembly ... .. .. . - .. 1 -
M21845A Upper Shell Assembly .. ... ... ... oo - 1
2 M71271-6% Nut, Tinnerman {Upper Shell to Lower Shell) . ..... 5 -
M11271-6*% Nut, Tinnerman (Upper Shell to Lower Shell) ...... - 8
3 M11084-27* Serew, Self-tapping, Hex Hd., No. 10-12x 1/2 in.
Type A {(Upper Shell to Lower Shell) .. ........ 5 -
M11084-27* Serew, Seli-tapping, Hex Hd., No. 10-12x 1/2 in.
Type A (Upper Shell to Lower Shell) .. .... ... - 8
4 M17523A Handle . . . ..o it et i e s 1 -
M18569A Handle . . ... ... . . . e - 1
4A M16875 Heat Deflector . . .. .. .. ... - 1 -
M16679 Heai Deflector . ... .o oo e - 1
- M11084-29+ Screw, Self-tapping, 10-12 x 3/4 in. {Heat Deflector) 2 2
5 M18100G1 Combustion Chamber . ... ., .. ... . .. .0 1 -
M21837-1 Combustion Chamber .. ... ... ... ... ... ... - 1
- M11084-27* Serew, Self-tapping, Hex Hd., No. 10-12x 1/2 in.
(Combustion Chamber) . . .. ... .. .. ... ... 2 2
6 REF Burner Head Assembly (See Figure By .. ... .. ... .. 1 1
M11084-25* Screw, Self-tapping. No. 10-12 x 1°4 in, (Burner Head) - 6
M11084-26 Screw, Seli-tapping, No. 10-12 x 3,8 in. (Burner Head) 3 -
ki M12330 Bracket, Shell Support . .« . oo v v it s 1
M12828 Bracket, Shell Support . ... .. .. ... -
- M11084-27* Screw. Self-tapping, Hex Hd.. No. 10-12 x 1/2 in.
(Shell Support to Base) . . .- oo v v vine o 4 6
- M11084-29* Screw, Self-tapping., Hex Hd., No, 10-12x 3/4 in.
{Shell Support to Base) . ... .. ..... ... 2 2
8 M17501 Grommet (Gas and Pilot Lines/Base and Lower Shell) . 2 2
9 M12331 Housing, Fan .. .. ... iy 1 -
9A M16871 Strap, Retalner . . .. .. ... ..o - H
- M11054-27+ Screw, Sell-tapping, No. 10-12x 1,2 in.
(Housing/Strap to Base) . .. ... ... ... .. U 2 2
10 M12464 Fan, 20° Pitch ... .. ... 1 -
M18556 Fan, 24 Pitch .. ... ... ... ... e - 1
- STK-4-2 . Setscrew, Soc. Hd., Kanurled, cup pt., 174-26x1/4int 2 2
i1 MI16661 Clamp, Mator Mounting . . . ..o vt n oo 4 4
12 HC4-10C* Serew, Hex Hd.. 1,4~20 x 1-1/4 in. (Motor Clamps) . . 2 2
13 NOT USED
14 WLM-4* Lock Washer. 1. 4in. . . .. .. ... L . 2 2

CAPACITOR
AUTOMATIC
GAS
VALVE

AL
SWITCH
WHITE
7
/ RV
' ‘xicenmmgn
3 (WIRE NUT}H
\/_ CONNECTOR
{WIRE NUT} LP'ZOO

LP-100



